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860,000 MHz 1.000 GHz 100.000 kHz 967,92736 MHz -57.04 dem -44.04 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -46.08 dbm -33.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.89976 GHz -41.86 dBm -28.96 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93127 GHz -42,12 dBm -29.12 d&
i
I J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26 / 3MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.40 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.40 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
P . -~ MR |t e rsrrind™] 1 B i | DU R
-50 derr -50 dBm ——
_.{J o
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.06953 MHz -57.28 dBm -44.28 dB 30.000 MHz §15.000 MHz 100.000 kHz 812.86591 MHz -56.63 dBm -43.63 dB
860,000 MHz 1.000 GHz 100.000 kHz 807.11006 MHz -57.34 dBm -44,34 dB 860,000 MHz 1.000 GHz 100.000 kHz 900.65645 MHz -57.10 dBm -44,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -46.01 dBm -33.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -44.86 dBm -31.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.87439 GHz -41.95 dBm -28.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95476 GHz -42.08 dBm -20.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70107 GHz -42,34 dBm -29.34 db 7.000 GHz 9,000 GHz 1.000 MHz 7.68708 GHz -42.26 dBm -20.26 di
_— —_—
)i 2 )i w
L JL ) L L J
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
" - i ae N IR WP
e T i
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 21497547 MHz -56.22 dBm -43.22 dB
860,000 MHz 1.000 GHz 100.000 kHz 924.26191 MHz -57.27 dem -44.27 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -45.90 dBm -32.90 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.97925 GHz -41,96 dBm -28.96 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.71857 GHz -42.34 dBm -29.34 d&
i
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26 / 5SMHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURTOUS_LINE_ABS | SPURT _LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm — -40 dBm
. L PV . _ i A W S
-50 derr -50 dBm
ol ——
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 809.97141 MHz -57.31 dBm -44.31 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.98284 MHz -56.45 dBm -43.45 dB
860,000 MHz 1.000 GHz 100.000 kHz 977.44419 MHz -56.72 dBm -43,72 dB 860,000 MHz 1,000 GHz 100.000 kHz 951.50616 MHz -57.34 dBm -44,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -46.19 dBm -33.19 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -45.88 dBm -32.688 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90376 GHz -42.14 dBm -29.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -41,95 dBm -28.95 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90327 GHz -42,17 dBm -29.17 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.73207 GHz -42,27 dém -20.27 d&
_— —_—
)i 2 )i w
L JL ) L L J
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
K ~ amasnaniiaa ¥ PEE W S,
-50 dBm A e
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 210.46200 MHz -55.88 dBm -42.88 dB
860,000 MHz 1.000 GHz 100.000 kHz 971,05298 MHz -57.28 dem -44.28 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -45.19 dbm -32.19 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.86039 GHz -42,05 dBém -29.05 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.71607 GHz -42.27 dém -29.27 d&
i
JL J
Date: 3. 12:40:1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26 / 10MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.40 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.40 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
" v S BERRC WP R 4 - -~ g, e ™
50 dem . 50 dBm
ey el
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 620.50387 MHz -57.56 dBm -44.56 B 30.000 MHz §15.000 MHz 100.000 kHz 810.21671 MHz -57.07 dBm -44.07 dB
860,000 MHz 1.000 GHz 100.000 kHz 986.26125 MHz -57.28 dBm -44,28 dB 860,000 MHz 1.000 GHz 100.000 kHz 986.53445 MHz -57.05 dBm -44,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96326 GHz -46.53 dBm -33.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.79 dBm -32.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42.06 dBm -29.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94176 GHz -42.07 dBm -20.07 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.72457 GHz -42,31 dBm -29.31 db 7.000 GHz 9,000 GHz 1.000 MHz 7.71857 GHz -42.15 dBm -29.15 dB
_— —_—
)i 2 )i w
L JL ) L L J
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
i e IR VR R,
1 P
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 208.00903 MHz -57.33 dBém -44.33 dB
860,000 MHz 1.000 GHz 100.000 kHz 890,20660 MHz -57.09 dem -44.09 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -45.61 dBm -32.61 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,99925 GHz -42,15 dBém -29.15 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91877 GHz -42.14 dBm -29.14 d&
i
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26 / 15MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 ddne_SPURIOUS |INE aBS paks 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURTOUS_LINE_ABS | SPURT _LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. e e MU S B - i M S
-50 derr -50 dBm
Y -
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 778.52431 MHz -57.54 dBm -44.54 dB 30.000 MHz 815.000 MHz 100.000 kHz 808.30339 MHz -57.46 dBm -44.46 dB
860,000 MHz 1.000 GHz 100.000 kHz 940.54315 MHz =-57.22 dBm -44,22 dB 860,000 MHz 1,000 GHz 100.000 kHz 977.77074 MHz -57.37 dBm -44,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -45.86 dBm -32.86 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -45.10 dBm -32,10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -42.12 dBm -29.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92776 GHz -42,22 dBm -29.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92127 GHz -42.20 dBm -29.20 db 7.000 GHz 9,000 GHz 1.000 MHz 8.91227 GHz -42,34 dBm -20,34 d&
_— —_—
)i 2 )i w
L JL ) L L J
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
v ~ —— it IR S N
-50 dBém
-
juansuyintes
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz £13.01309 MHz -56.68 dBm -43.68 dB
860,000 MHz 1.000 GHz 100.000 kHz 996.61779 MHz -57.33 dem -44.33 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -45.65 dBm -32.65 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.89326 GHz -42,09 dBém -29.09 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.73407 GHz -42.33 dBém -29.33 d&
i
JL J
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ssamon . FCC RADIO TEST REPORT Report No. : FG371211B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0099
40 Normal Voltage 0.0031
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0099
0 Normal Voltage 0.0011
PASS
-10 Normal Voltage 0.0075
-20 Normal Voltage 0.0099
-30 Normal Voltage 0.0139
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0000
20 Battery End Point 0.0091
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A8-29 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 26 / 15MHz

RB Size Full RB

16QAM

64QAM 256QAM

Middle CH

5.16

Full RB
5.91

Limit: 13dB
Result

Full RB Full RB

6.55

6.52 PASS

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 11,40 b Ref Level 30.00 cBm  Offset 11,40 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2ms @ RBW 20 MHz
@153 view @153 view
. —
e
o = o
B
00 00
A
1E- - 1E- -
y §
Y Y
1 5 1 r
1 R
|
I i
| {
|
F 836.5 MHz Mean Pwr + 20.00 di F 836.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2213 cbm 26,19 dbm 5.07 dB 2.46 dB 4.38 dB 5.16 0B 5.66 dB Trace 1 | 2113 cbm 26,02 dbm 5.99 dB 2.93 dB 5.04 d8 5.91d8 5.52 dB
e — — —
HERREECED e [ SEEEERE N
LTE Band 26 / 15MHz / 64QAM LTE Band 26 / 15MHz / 256QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,40 b Ref Level 30.00 cBm  Offset 11,40 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2 ms @ RBW 20 MHz
@153 view @153 view
i [
o o o >
00 00
1E- 1E-
\ 3
i\ kY
1E. - 1E. .
| \
| \
i
F 836.5 MHz Mean Pwr + 20.00 di F 836.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20.06 cBm 26,15 dbm 8.07 db 3.07 dB 5.15 dB 6.55 dB 7.33 dB Trace 1 | 15,06 cbm 26,15 dbm 5.08 dB 3.04 dB 5.10 dB 5.52 db 7.35 dB
—— —— —
[ EEERREE ] s e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No.: FG371211B

26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz

3MHz

S5MHz 10MHz

15MHz

20MHz

Mod.
Middle CH

QPSK | 16QAM

QPSK

16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM

QPSK | 16QAM

1.24 1.22

297

3.05

4.92 4.86 9.81 9.83 | 14.51

14.51

Mode

LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz

3MHz

5MHz 10MHz

15MHz

20MHz

Mod. 64QAM |256QAM | 64QAM | 256QAM

64QAM

256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM

256QAM

Middle CH 1.22 1.20 2.93 2.98

4.87 4.98

9.83 9.95 | 1442

14.36

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum v v
Ref Level 30.00 dém  Offset 11,40 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 16.80 dBm| ™Il 16.65 dBm|
13627620 MHZ 136.37690 MHz
20 d8 20 d8
- }2 _ndg 26.00 dB| X ndB 26.00 dB
1048 i [~ - 1.236400000 MHz 1048 i Ul e A 1.222400000 MHZ|
- Q fact 676.4 b Qfactor | 684.2
f
0 dBm : . 0 dam: f I
\ ] \
-1odem 7 - -10 dem — i1
! 1 / Y
20 dgm 1 + 20 dBm ! L
N \ ] / |
T e 20 ey -
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 835.2762 MHz 16.80 dBm ndB down 1.2384 MHz ML 1 £36.3769 MHz 16.65 dBm ndB down 1.2224 MHz
T1 1 835.879 MHz -8.86 dBm ndé 26.00 dB T1 1 B35.8846 MHz -9.64 dBm ndé 26.00 d8
T2 1 837.1154 MHz -9.37 dBm Q factor 576.4 T2 1 £37.107 MHz -9.27 dBm Q factor 684.2
GHININRD we

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

N + (o (o
Spectrum v v
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
LY 16.69 aBm LY
20 g8 2 19645200 MHzZ 20 d8
[~ X - 26.00 dB| y N . B 26.00 dB|
1048 I \ 2.967000000 MHZz 104 I el - Bl \ 3.045000000 MHZ|
- tor \ 281.9 b 7 \ 274.9
f 1 { \
0 dBm: ‘ ) 0 dam : B
¥ 12 2
-10 dam £ -10 dem: 7
J / \
20 dBm A 20 dBm
J /
A0 Sy o oS
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML l 3 16.89 dBm ndB_down 2,957 MHz ML 1 £35.9136 MHz 16.36 dBm ndB_down 3,045 MRz
TL 1 -8.680 dBm nd8 26.00 dB T1 1 £834.9715 MHz -9.36 dBm nd8 26.00 dB
T2 1 -8.72 dBm qQ factor 281.9 T2 1 838.0168 MHz -9.63 dBm qQ factor 274.9
HNND e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG371211B

|5 trum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.94 dbm)| 15.24 dBm
" . 837.36900 MHz N 837.40900 MHZ,
= B 1 ;‘un 26.00 dB @ 26.00 dB
04 o e VTN A e A S 4.915000000 MHz 104 4.855000000 MHZ
- i Q factor 1 170.4) b 172.5
0 dém . 4 0 dem
/ L
10 dm - v 10 dBm
| 4 { \‘
20 dBm i b 20 dem . v
A \ A ! |
a0 dem -40 dBm
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 37.350 MHz 15.34 dam nd8 down 4.915 MHz ML 27,400 MHz 15.24 dam nd8 down 4,855 MHZ
T1 1 -10.92 dbm nd8 26.00 dB T1 L 062 MHz -10.86 dBm nd8 26,00 d8
T2 1 -10.77 d8m Q factor 170.4 T2 1 918 MHz -10.49 dBm Q factor 172.8
8 JL J e L JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum i =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att SWT  126p: @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
17.63 dBm 17.22 dBm)|
838.9180 MHz
20 20
A~ o~ 26.00 dB
g - i 9.810000000 MHZz 104 fani 9.830000000 MHZ|
* ] | 84.9) b Q factor 85.3
0 dom: | 0 dam
i }
10 dam. ¥ -10 dBm. ¥ \i
[ \ [ \
20 dem 1 : 20 dem / :
r LaYs NN N | - o
B SV AT — - e S S .
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 833,283 MHz 17.63 dam nd8 down 9.81 MHz ML 918 WHz 17.22 dam nd8 down 9,83 WHZ
T1 1 831.525 MHz -8.91 dBm nd8 26.00 dB T1 L 605 MHz -8.75 dBm nd8 26,00 d8
T2 1 841.335 MHz -9.05 dam qQ factor 4.9 T2 1 B41.435 MHz -9.02 dam qQ factor

Middle

Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum t“:“ pectrum l“;“
Ref Level 30.00 GBm  Offset 1140 db @ RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att SWT  126p: @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.12 dBm) ™M1[1] 14.51 dBm)
8404560 MHZ 891.9450 MHz
20 " 20 d8
nde ¥ 26.00 dB i ndB 26.00 dB
104 / PO 14.505000000 MHz| 104 WA Ao e, e BB AN 14.505000000 MHz
- T Q factor 57.9) - i i Q factor 1 57.4
0 dom . 0 dam. s |
{ + |
10 dBm: -10 dBm: - L
f \
20 dgm 20 dBm { y
/ \
-30 dBm = o -30 dem, o e ——
P\ Y A
~40 dBm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 840.456 MHz 16.12 dBm ndB_down 14.505 MHz ML 31,045 MHZ 14.51 dBm ndB_down 14,505 MHz
TL 1 829.187 MHz -9.74 dBm ndd 26.00 dB T1 L £20.157 MHz -11.03 dém nd8 26.00 dB
T2 1 843.693 MHz -10.02 dBm Q factor 57.9 T2 1 B43.663 MHz -12.01 dém Q factor 57.4
L 1! J - ( JU J ) wo

N/A

N/A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.9 dBm)| ™M1[1] 16.15 dBm)
83635790 MHz . 836.57190 Mz
20 20 -
Y “ndB 26.00 dB ndB N 26.00 dB
. O Yo e N - SO 1.219600000 MHz . S BT 2.031100000 MHz
- Qfactor 685.8) b T Q factor | 285.4
0d8 7 . 0 d 4
1 X
-10 dBm ;j y -10 dém
20 dBm ," 1 20 dBm
! \ /
-30 dBm f -30 dBm—f————
A\ e Y A e W O N T AV
40 dBm - -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.3573 MHz 15.33 dem ndB_down 1.2196 MHz ML 536.5710 MHz 16.15 dBm ndB_down 2.9311 MHz
TL 1 835.8874 MHz -10.93 dbm nd8 26.00 dB T1 L 835.0315 MHz -9.90 dBm nd8 26.00 dB
T2 1 837.107 MHz -10.46 dam qQ factor 585.8 T2 1 837.9625 MHz -9.26 dBm qQ factor 2
[ )i ] o ) (]

J

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.48 dBm) ™M1[1] 15.05 dBm)
836.01000 MHz 892.7840 MHz
= ndB 26.00 dB @ [x - ndB 26.00 dB
04 T N ) PESVEN U 4865000000 MHz 104 ARl i et TVt T 9.830000000 MHZ|
b ] Q factor 171.8) : 7 Q factor ‘\ 84.7
0de 0ds ; t
+f / 1o
-10 dam -10 dém: 7 F
/ |
20 dBm 20 deém =
-30 dBm { — -30 dbm————f - 7
A e R i Ty S " Y e
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.01 MHz 14,48 dam nd8 down 4.865 MHz ML 22,764 MHz 15.85 dam nd8 down 9,83 WHZ
TL 1 834.042 MHz -11.19 dam nd8 26.00 dB T1 L 4B5 MHz -10.59 dBm nd8 26.00 dB
T2 1 8.908 MHz -11.15 dém Q factor 171.8 T2 1 B41.315 MHz -9.97 dBm Q factor 4.7
\ X ] - ] o

J

Middle Channel / 15MHz / 64QAM

N/A

Spectrum

&

Ref Level 30.00 dém  Offset 11,40 dB & RBW 300 kHz
lo Att 0ds SWT  12.6ps @ VBW 1 MHz
SEGL Count 100/100

Mode Auto FFT

(@ 17k Max

MIL1]

T nda
e 0 paPPn o,
’,‘ i q factor Ay

1+.03 dBm)|
5190 MHZ,
26.00 dB|
14.416000000 MHZ|

58.1

AT,

CF B36.5 MHz 1001 pts

Span 30.0 MHz

Marker

X-value 1 Y-value | Function |

Function Result |

Type | Ref | Tre |

M1 1 837.519 MHz
829.337 MHz
843.753 MHz

14.03 dBm nd@ down
-12.10 dém nd8
-11.88 d8m Q factor

14,416 MHz
26.00 d8
S8.1

L JL J

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A8-5 of 29



ssanranas. FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

ctrum i =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 13.55 dBm)
836.50600 MHZ,
20 : 20
Y. 26.00 dB nd 26.00 dB
10d LA T 1.200000000 MHz 104 I S 4~ 2.979000000 MHZ]
- | TV v 696.7] - 7 Q factor 280.8
{
0d8 4 0 d ;
rf I |
10 dam. ;] - -10 dBm. <
[ ! /
20 dBm b 20 dem "
\ \
/ \ / \
-30 dbm v, -30 dém +
" Y Lards AR - e R
w4t - -40 dBm
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.9825 MHz 15.55 dam nd8 down 1 ML 506 MHz 13.55 dam nd8 down 2,979 WAz
T1 1 935.8986 MHz -10.22 dBm nd8 T1 L £35.0075 MHz -12.74 dBm nd8 26,00 d8
T2 1 837.0986 MHz -10.74 dam qQ factor T2 1 837,986 MHz -12.76 dam qQ factor 280.8
— _—
~ I 4 S JL 4 -

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1]
- s - 838
o nd 26.00 dB ) 26.00 dB
. ¥ B 4.975000000 MHZ . o ~ . .950000000 MHZ]
od = < ~ O o™ 104 T -
| A O factoi 167.9 7 Q factor \ 4.3
0db ! 0 der .
. \ /
f \ i
-10 dBm T, 5 -10 dém ?. ¥
20 d8m + \‘I 20 dBm ! L
| \
-30 dbm i -30 dam + vt
I O (W AT
An e fen
o0 o - -40 dBm
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835,151 MHz 11.56 dam nd8 down 4.975 MHz ML = 13.23 dam nd8 down 9.95 WHz
T1 1 4.022 MHz -14.61 dm nd8 26.00 dB T1 L nd8 26,00 d8
T2 1 8.998 MHz -14.59 dam qQ factor 167.9 T2 1 B41.415 MHZ -12.76 dam qQ factor 84.3
L ] J - ( JU J ) wo

Middle Channel / 15MHz / 256QAM

N/A

Spectum | =

Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k M
LY 11.53 aBm|
5.1810 MHzZ
= nd 26.00 dB
o B 14356000000 MHz
x ,'/, Y (Vo P Tt 58.2
)
0d8 T
10 dm {,:
T

20 dBm

S A
-40 dBm
50 dgm
-6 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,181 MHz 11.93 dam nd8 down 14.356 MHz
T1 1 829.337 MHz -13.59 dbm nd8 26.00 dB
T2 1 843.693 MHz -13.53 dém Q factor 58.2
~ I 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

Occupied Bandwidth

Mode

LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz

S5MHz 10MHz

15MHz

20MHz

Mod.
Middle CH

QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM | QPSK | 16QAM

1.09 1.09 2.70 2.72

4.48 4.46 8.97 9.01 | 13.40

13.46

Mode

LTE Band 26 : 99%0BW(MHz)

BW
Mod.

1.4MHz 3MHz

5MHz 10MHz

15MHz

20MHz

64QAM | 256QAM | 64QAM | 256QAM

64QAM | 256QAM | 64QAM | 256QAM | 64QAM

256QAM

64QAM | 256QAM

Middle CH 1.09 1.08 2.73 2.72

4.48 4.49 8.99 9.01 | 13.49

13.49

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum 3 Spectrum 7
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 b e RBW 30 khz
o att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 16.62 dBm| ™Il 16.12 dBm|
20 g8 L 196.27620 MHZ| 20 d8 s 136.02170 MHz
| X Occ By ¢ 1.085314685 MHz x N 1.085314685 MHz
P ST B A e g Y _— A
10d8 10d8
0 dBm: vi i 0 dem. : L
/ ! ! \
-10 dBm a -10 dBm IJ s
{ 1 ! 4
20 dgm 20 dBm { I
\ T
W ! LA
-30 dim—j—— -30 dém, o - -
Vg ] s At A ~ s
~40 dm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML l 835.2762 MHZ 16.82 dBm ML 1 £36.0217 MHz 16.12 dBm
TL 1 835.95734 MHz 9,45 dBm Occ Bw 1.085314885 MHz T1 1 835.96014 MHz 10.09 dBm Occ Bw 1.095314685 MHz
T2 1 937.04266 MHz 11.45 dém T2 1 837.04545 MHZ 10.36 dém
I wve

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Spectrum 3 Spectrum 7
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @10k Max
LY 17.63 aBm LY 16.27 abm
20 g8 o 35.20520 MHz 20 e . o 93679980 MHz
e, S P I NN 1= - I 2.703296703 MHz B o U JOE T T 2.721278721 MHz
10d8 - - 1048 -
/ \ i \
0 dBm: 1 . 0 dem .
10 dBm: - -10 dBm: S -
/ \ / Y
20 dgm i 20 dBm { \
7 \
n / A /
-30 48 < -30 dem = < —
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML l 835.2952 MHz 17.83 dam ML 1 836.7238 16.27 dam
TL 1 §35.14535 MHz 11.65 dBm Oce Bw 2703296703 MHz T1 1 835.1 10.95 dém Occ Bw 2.721278721 MHz
T2 1 937.84865 MHz 11.18 dém T2 1 837.84B65 MHZ 10.43 dém
L I wve

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26

&2 trum -
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.50 dBm) ™M1[1 14.70 dBm)
834.70200 MHz N 835.62100 MHZ,
= o 4.475524476 MHz @ 4.455544456 MHZ
rrnnd iy NP S L
10d 104d ; T
/ 1
0 dBm: i 0 dam 1 b
/ / \
-10 dBm 10 deém
/ \ / \
: a 20 dem ' -
J \, \
ik vy - O = A
-40 dem:
50 dBm -50 dém
-6 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 15.50 dam ML B35.621 MHZ 14,70 dam
T1 1 10.67 dBm Oce Bw 4,475524476 MHz T1 L £34.26224 MHz 9.94 dBm Oce Bw 4,455544456 MHz
T2 1 838.73776 MHz 9.89 dam T2 1 838.71778 MHZ 9.78 dam
8 JL J JL J v

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 26

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum i =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att SWT  126p: @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.8a dBm) ™M1[1] 16.76 dBm)
1 839.3770 MHz [t 0 MHz
20 20
o o PR 8971028971 MHz - 9.010989011 MHz
10d 104 v
/ 4 \
0 dom: i,’ } 0 dem 1
-10 d8m | -10 dBm: 7 y
] 1 \
/ \ / \
20 dgm - 20 dBm !
/ N {
/ \ o / | N
A Wavoan e e
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 839.377 NMHz 17.83 dam ML 32,583 MHz 16.76 dam
TL 1 832.0245 MHz 11.77 dBm Oce Bw 5.971028971 MHz T1 L B631.9645 MHz 10.02 dBm Occ Bw 9.010989011 MHz
T2 1 840.9955 MHz 11.63 dam T2 1 840.9955 MHz 10.67 dam

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att SWT  126p: @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.6a dBm)| ™M1[1] 14.71 dBm)
831.7350 MHz 835.9310 MHz
= . . 13396605397 MHz @ _ ‘  Bw 13.456543457 MHz
10 d g - 104 e e AT AN B
/ /
{
0 dem: ‘ 0 dém: .
] ]
J / \
-10 dBm L -10 dém 7 T
| L / i
20 dBm =7 20 deém = ¥
30 iy -‘ W \
- i LE e v TV -
iy P PR S ] e
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 831.735 MHz 15.63 dam ML L 35,931 MHz 14.71 dBm
T1 1 829.7867 MHz 10.79 dBm Oce Bw 13.396603397 MHz T1 L £520.7867 MHz 9.96 dBm Oce Bw 13.456543457 MHz
T2 1 843.1833 MHz 10.80 dam T2 1 843.2433 MHz 10.71 dam

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum t"%’ pectrum ["5"
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.37 dBm) ™M1[1] 1643 dBm)
0 836.87480 MHz - L 836.02050 Mz
o IK 1.090909091 MHz _ , 2.783266733 MHz
w0 PR A N Rt BN il 104 e il
/ .\l
0d8 . 3 0 d 7
-10 dam -10 dém: r
20 dgm 20 dBm
30 dBms fmee — = - -30 dém — .
FAVals BV VA Rl VY Wy ot VS sy
40 dBm — 40 dem
-50 dBm 50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.8748 MHz 14,37 dam ML L £35.0205 MHz 16.43 dBm
TL 1 835.95175 MHz 7.94 dam Oce Bw 1.090305051 MHz T1 L 835.12737 MHz 9.66 dBm Oce Bw 2.733266733 MHz
T2 1 837.04266 MHz 10.67 d8m T2 1 837.86064 MHZ 8.48 dam
~ I 4 S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.60 dBm) 14.93 dBm)
834.59200 MHz 897.2590 MHz
= Occ B 4.475524476 MHz @ " £.991008991 MHz
N ER A oty At ol et o A0 . Sl R A S VAT &
10d 7 104d 7 ¥
/ \ / |
0d8 5 0 d
| { |
10 dBm: [‘ -10 dBm:
20 dBm f T 20 dem "
|
I} it
-30 dBm + t -30 dém -

A (S Y by o Al Sy
ot npramn e ,,J S Tl PR T N T =
-40 dBm -40 dem:

-50 dBm -50 dém

-60 dBm -60 dBm

CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker

Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 834,502 MHz 14,60 dBm ML 259 WHz 14,93 dam

TL 1 834.27223 MHz 9.37 dBm Oce Bw 4,475524476 MHz T1 L £32.0045 MHz 9.81 dem Occ Bw 5.991008991 MHz

T2 1 838.74775 MHz 9.52 dam T2 1 840.9955 MHz 9.92 dam

L ] J - ( JU J ) wo

Middle Channel / 15MHz / 64QAM

Ref Level 30.00 cBm  Offset 11,40 0B & RBW 300 kHz

o Att 30 de SWT  12.6 ps @ VBW  1MHz  Mode Auta FFT
SGL Count 100/100

(@ 17k Max

MIL1] 36 dBm
842.9140 MHzZ|

13486513487 MHZ

Occ Bw 1

/
0db L

10 dBm: 7

20 dBm

-30 dem—

-40 dam

PAAT o~
A

N

T

-50 dém

-60 dBm

CF B836.5 MHz

Marker

Type | Ref | Tre |
M1 1

1001 pts Span 30.0 MHz

Y-value | Function |
13.36 dBm
8.64 dBm Oce Bw
8.43 dam

X-value 1
842.914 MHz

TL 1 828.7867 MHz

T2 1 843

Function Result

13.486513487 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.64 dBm) ™M1[1] 14.10 dBm)
836.94200 MHz 836.21830 MHZ,
20 20
oce el Y 1.082517483 MHz b Occ B 2.721278721 MHZ
M T - "
w0 ST i . 0d L, Fa WLV /
7 ¥
I/ i
0d8 0 d ;
/ \
-10 dBm -10 dém
20 dem 1 20 dBm
i /
-30 dbm : ; -30 dam .
- " - e - ~
P R v o o e N v
EGREDE — -40 dem
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.942 MHz 14,64 dam ML 35,2163 MHz 14,10 dBm
T1 1 §35.96014 MHz .09 dBm Oce Bw 1.082517493 MHz T1 L 835.13337 MHz 7.29 dBm Oce Bw 2.721278721 MHz
T2 1 937.04266 MHz 5,74 dam T2 1 837.85465 MHZ 7.83 darm

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum i =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 12.60 dBm) 13.11 dBm)
- 836.72000 MHz - 834.5420 MHz
WL Occ B 4.485514486 MHz B 9.010989011 MHZ
104 11 sl A o 104 T mer A -
10 s = ¥ A e 10 4 -
| { i
0 0 de [ !
{ / \
-10 dBm - - -10 dBm - ‘l
/ \ |
v 20 dem .
/ \ \
-30 dBm_ = e
P A | T
u -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.72 MHz 12.60 dam ML 542 WHz 13.11 dam
T1 1 §34,24225 MHz 7.29 dBm Oce Bw 4,485514456 MHz T1 L 8319645 MHz 7.89 dm Oce Bw 9.010969011 MHz
T2 1 838.72777 NHz 5.63 dam T2 1 840.9755 MHz 7.54 darm
-
L ] J - ( JU J ) wo

Middle Channel / 15MHz / 256QAM

00 GBm  Offset 1140 0B & RBW 300 khz
30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 11.30 dBm)
- 6326140 MHZ
ML Occ B 13.486515487 MHz
104 T4 )4
10 ¥ T T T S e T
0 dé:
-10 dBm f
20 dBm T
-30 cBm e e T
gl Y ;
“40 dem
50 dgm
-6 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832.814 MHz 11.30 dam
T1 1 829.7266 MHz 6.95 dBm Oce Bw 13.486513487 MHz
T2 1 843.2 5.82 dam

TEL : 886-3-327-3456
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Page Number 1 A8-11 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

Conducted Band Edge

LTE Band 26 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11,40 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
. ; ; AkS Line _§PURIDUS_LINE_ABS, PAS!
20 UIB!I'F“H PURIOUS INE_ABS P, /yl 20 GBH‘.‘P ‘k!‘\ S
10 dem } \\ 10dBm [f -
|
odB ‘ H 0 dem J
-10 dBm -10 dBm
SPURIOUS_LINE_ABS HH f
20 dem 20 dim
N i
-30 dBm wﬁt -30 diy
-40 dBm /J \M‘J/ -40 dpm H‘
-50 dem L1 -/r it dem ‘k\ L]
e ™ ST~
s M pa e R
-oUden -60 dem S
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,06404 MRz -48.18 dBm -35.19 d8 847.000 MHz | 849.000 Mz 100,000 kiz TR TEpTa 2161 dbm _E,WI
823.000 Mrz | 824,000 Mhz 20.000 kHz 529 99950 Mz -32.34 dém -19.34.d8 849,000 MHz | 850,000 MHz 20,000 kHz £49,00050 MHz -34.11 dBbm -21.11 dB
824.000 MHz £26.000 MHz 100.000 kHz 82425874 MHz 21.51 dBm -8.49 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -48.53 dbm -35.53 dB
S
.
Pates s Hhened Date: 3.AUG.2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11,40 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 dIB!I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
10 dem [ " “"“'“'\ 10 daj. ‘\
ode f : 0 denj \
|
-10 dBm } i -10 dpm.
SPURIOUS_LINE_ABS { ‘
20 dem l 20 dem
-30 dBm w - B
\\. .
40 dBm Vi mh ¥ 40 dBm M"\,J \_\
s
50 dBm 50 dem =
) _74”~‘_."',,,«w'“' . I
=60 derT -60 dem: i
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 822 42857 MHz -39.87 dém -26.97 d& 847.000 MHZ ﬁsﬁ%mz 100.000 kHz a??ﬁ MAz 13.76 dBm -mml
823.000 Mrz | 824,000 Mhz 20.000 kHz 823,35950 MHz -37.30 dém -24.30 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -36.53 dBm -23.53 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,32068 MHz 13.77 dBm -16.23 dB 550,000 MHz B80.000 MHz 100000 kHz 55002498 Mis T 5541 B
.
i 1 i
Date: 3. \AUG. 2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum T || spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 d&m Offset 11.40 dB Mode Auto Sweep
S6L Count 100,100 SGL Count 100/100
@1 AvaPwr [01 avgpur
Limit Gheck PARS | SPURIGUE GlbEkABS _ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /ﬂ\ 20 ghine F\ S
10 dém + 10.dém T ¥
0dB ILl 0 dem f ‘
-10 d8m -10 dBm
SPURIOUS_LINE_ABS \ H
-20 dem 'h“ -20 dBm
-30 dBm -30 di mf
-40 dam ; W\H‘M -40 didm
-50 dem =i }‘ i A (Moot \\‘ 2
- T -
[ —— S —
~BHeT 60 dem —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
15.000 MHz 823,000 MHz 100.000 kHz £22,99600 MHz -48.47 dBm -35.47 d& 947.000 MHz 849.000 MHz 100.000 kHz 848.75924 MHz 20.56 dBm -5.44 d&
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -34.30 dBm -21.30 dB 949,000 MHz 850.000 MHz 20.000 kHz 240,00050 MHz -31.08 dBm -13.98 dB
824.000 MHz 826,000 MHz 100.000 kHz 824.25075 MHz 20.81 dBm -9.19 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.12488 MHz -48.87 dbm -35.87 dB
S
T
Il we j [ w

: 3.AUG.2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
. . ' abs Line _§PURIDUS_|LINE_ABS, PABS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dBm gy, 10 dprfi e,
A I
0 dB }f 0 dey ‘
-10 dem : ‘
SPURIOUS_LINE_ABS
-20 dem
-30 dem
40 dem . B ‘
40 d8 — W 40 dem o] ‘w\]\‘\
-50 dem - E )
T S0 dem <
— Sy g |
60t S -60 dem I —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,08801 MRz -30,35 dem -26.35 06 847.000 MHZ 849,000 MHZ 100 000 kHz ey 13.00 dbm -17W|
523.000 MH2 | B4.000 MHz 20.000 kiz £23,99550 MHz ~39.06 dbm -26.06 d& 849,000 MHz 850,000 MHz 20,000 kHz 849,06244 MHz -38.39 dBm -25.30 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.53247 MHz 12.52 dém -17.48 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -39.59 dBm -26.99 dB
Y
) i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum = Hm
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKABS PABS

Y ; ; ALS Line _§PURIPUS_L INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P [‘\ 20 ghine f\ 5
10 dem f \ 10 dBm: / i\
0ds | 0 dem J
-10 d8m ; -10 dBm
SPURIOUS_LINE_ABS \ f
20 dBm L -20 dBm ,
.30 dem —— -30 dem
-40 dem f \ [ H" 40 di ':\‘ / v
s Vo ¥ \
-50 dBm \"‘ww e TR m ] -
_;—A—w"‘”’ﬂd“‘" \J !
B N D eS|
B0 BT -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -49.65 dém -36.65 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,73526 MHz 19.41 dBm -10.59 d&

823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -35.32 dBm -22.32 dB 949,000 MHz 850.000 MHz 20,000 kHz 549,00050 MHz -36.63 dBm -23.63 dB

824.000 MHz 526,000 MHz 100.000 kHz 524.28472 MHz 19.26 dém -10.74 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.01493 MHz -50.27 dBm -37.27 dB

——
T
i e N [1 e
Date: 3 Date: 3.AUG.2023 11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PARS | SPURIGIECHEEKARS PABS

. . ; AlS Line _§PURIDUS_LINE_ABS PASS
20 ghine _FPURIOUS_LINE_ABS PABS 20 din
10 dBm < 10 darg \
0 dB (/ \\ 0 uan-[ ‘
-10 d8m I -10 dBm
SPURIOUS_LINE_ABS \ ‘
-20 dém T -20 gm
-30 dBm IM -30 gBm
-40 dBm: %W,.r -40 dBm
~ ]
50 dom - 50 dem
[ -
I e |
B0 e -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 823.000 MHz 100.000 kHz 9822,99600 MHz -40.56 dém -27.56 dB 847.000 MHz 549,000 MHz 100.000 kHz 847,92408 MHz 11.62 dBm -13.38 dB

823.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -38.56 dBm -25.56 dB 543,000 MHz 850.000 MHz 20,000 kHz 849,01348 MHz -41.02 dBm -28.02 dB

824.000 MHz 826.000 MHz 100.000 kHz 82441250 MHz 11.53 dém -18.47 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -42.51 dbm -29.51 db

Y
) i )
Date: 3 LAUG.2023 11
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FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS

3 3 3 AES Line _$PURIDUS_LINE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS B 20 ohi
10 dBm F‘, 10 dem ’ﬂ‘\
ode ( \ 0 dem -
-10 dam - -10 dem—+
-20 dBm \ -20 dBm j
-30 dBm M‘ -30 dem
-40 dBm 1 Jﬂ
-50 dem K
e ] e A
R ) —
BB
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurlls | | I | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

815.000 MHz 523,000 MHz 100.000 kHz £22,98002 MHz -52.18 dBm -39.19 d8 847.000 MHz 849,000 MHz 100.000 kHz 548,75924 MHz 16.62 dBm -13.38 dB

823.000 MHz 924,000 MHz 20.000 kHz 823.99950 MHz -38.52 dBm -25.52 dB 949,000 MHz 850.000 MHz 20,000 kHz 240,00050 MHz -39.95 dBm -26.95 dB

824.000 MHz 826,000 MHz 100.000 kHz 824,26074 MHz 16.48 dBm -13.52 dB 850.000 MHz 860.000 MHz 100.000 kHz B50.64436 MHz -52.20 dBm -39.20 dB

- F—
1 - I 1 P
Date: 3. 15115129 Date: 3.AUG.2023 27

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm _ Offset 11.40 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11,40 de Mode Auto Sweep
6L Count 1007100 SGL Count 1004100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGNIECHHEKABS PABS
¥ . ; AlS Line _§PURIDUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 7 10 dén
f ! { \
ods ] )\ 0de \
-10 dBm : -10 d%n‘
SPURIOUS_LINE_ABS ‘ \ L
-20 dgm \ -20 Er"'
.30 dem " -30 ﬁBrr
el
40 dBm v~¥d"f:‘||3m
-50 dBm T»"'Jj r \ M\‘h i
— u S0 dem .
| -"“"-v.-_.%,
~B-em -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -44.08 dBm -31.98 d& 847.000 MHz 849,000 MHz 100.000 kHz 847,90410 MHz 9.42 dBm -20.58 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.98452 MHz -40.22 dBm -27.22 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -42.93 dBm -20.93 dB
824.000 MHz 826.000 MHz 100.000 kHz §24.80810 MHz 9.4 dBm -20.51 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -45.97 dbm -32.97 db
Y
) i )
Dats: 3. 12:04:07 LAUG.202

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line _$PURIOUS, NE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dem ('A“M . 108 =]
0de { \‘ p cem \‘
| |
-10 dBm - -10 dBm
SPURIOUS_LINE_ABS f
20 dem J 20 dim )
.30 dBm H -30 dem '\
-40 dem 40 dBm e
o — - e T~
P ™
-50 dém = 50 dem
o
| \\_
-60 dem
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 521,64535 Mnz ~36.10 dBm -25.10 dB §46.000 MHz | 849,000 MMz 100,000 Kiz e trae e 005 dBm -19W|
523.000 MH2 | 694,000 MHz 30.000 kHz 823,55650 MHz -27.23 dbm -14.23 d8 949,000 MHz | 850000 MHz 30,000 kHz £49,00050 MHz -25.62 dBm -12.62 dB
£24.000 MHz 527.000 MHz 100.000 kHz 626,17133 MHz 9.81 dBm -20.19 d& 850.000 MHz 860.000 MHz 100.000 kHz B850,18482 MHz -37.94 dBm -24.94 dB
S
.
I - i 1 o

LTE Band 26 /

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PAES | SPURIGHE GHBEKARS_ PARS
| 3 3 AES Line _$PURIOUS, NE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém /..,. . 10 R
ode } \ dem i
-10 dém I \ |-10 dBm 1
SPURIOUS_LINE_ABS J i
20 dem l 20 dim l
-30 dBm i -30 dem .\
-40 dem et / 40 dBm \ .
N ey e, —
s A'm
-50 dam -50 dem
e S
U P
-60 dem
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,09600 MRz -38.26 dBm -25.20 05 §46.000 MHz | 849,000 MMz 100,000 Kiz R Er 42 B -zuﬁl
523.000 MH2 | 694,000 MHz 30.000 kHz 823,55950 MHz ~28.20 dbm -15.20 d8 949,000 MHz | 850000 MHz 30,000 kHz £49,00050 MHz -28.41 dBm -15.41 dB
£24.000 MHz 527.000 MHz 100.000 kHz 62587163 MHz 9.13 dBm -20.87 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -38.57 dBm -25.97 dB
.
i J1 £

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS NE_ABS. PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém - 10 dBm—
f A —v\ " sk o |
ode H ] dem i
-10 dBm 10 dBm i
SPURIOUS_LINE_ABS / i
20 dem I 20 dim }
-30 dBm }. -30 dem &
-40 dém R 40 dem I\ —
_/-"‘"’fu— ere “\"*’“'\-'\I"T—‘ T
-50 dém - 50 dem
il \\\_
<80 BT 60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522.62018 Mnz -38.41 dBm 2.4l de 846.000 MHz | 849.000 Mz 100,000 kiz 847 11638 MRz .26 cBm -aml
823.000 Mrz | 824.000 Mhiz 30.000 kHz 529 99950 Mz -30.62 dém -17.62.d8 849,000 MHz | 850,000 MHz 30,000 kHz £49,00050 MHz -31.43 dbm -13.43 dB
£24.000 MHz 527.000 MHz 100.000 kHz 626,32717 MHz £.07 dém -21.93 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -40.83 dBm -27.83 dB
S
.
I - I 1 o
Pater 2 Date: 3.AUG. 1118543

LTE Band 26 / 3MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7

Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr

Limit §heck PAES | SPURIGHE GHBEKARS_ PAES

| 3 3 AES Line _$PURIOUS, NE_ABS PAS!
20 dIBIﬂr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
i e LA
0de - dem +
-10 dBm J 10 dBm -
SPURIOUS_LINE_ABS r |
20 dem ‘ 20 dBm
-30 dBm f -30 dem
_40 dam —n 40 dem
= — t m
ol o
- S |
-50 dam = -50 dem
| B
—— e

e 60 dBm
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Range Up RBW | Freguenc | _PowerAbs |  aLimit

£15.000 MHz | £23.000 MHz 100,000 kiz 522,95604 Mnz ~36.28 dem ~25.08 d& §46.000 MHz | 849,000 MMz 100,000 Kiz EYERTTEER 95 dBm -24W|

523.000 MH2 | 694,000 MHz 30.000 kHz 823,55550 MHz -32.55 dbm -19.59 d8 949,000 MHz | 850000 MHz 30,000 kHz £49,00050 MHz -33.03 dBm -20.93 dB

£24.000 MHz 527.000 MHz 100.000 kHz 625,18232 MHz 5.09 dBm -23.01 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,20480 MHz -40.51 dBm -27.91 dB

.
i J1 £
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26 / 5SMHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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